CLAMP

VOLANT

415536 PARTS LIST 1 [6 MM BOLT
VOLANT COOL AIR INTAKES 1 | VOLANT FILTER BOX 1 | 4 X 3 1/2” REDUCER 2 |1/4* NUT
PART NO.: 415536 1 | VOLANT FILTER BOX LID t |3 172" X 2 1/2* SLEEVE 2 | 1/4* LOCK NUTS
INSTALLATION INSTRUCTIONS 1 | VOLANT AIR FLOW DUCT 1 |3 1/2" X 3 1/4* SLEEVE 8 | 1/4* LOCK WASHERS
1 | VOLANT RAM AIR ScOOP t |3 172 x 3* SLEEVE 5 | 1/4* WASHERS
WWW.VOLANT.COM 1 | VOLANT BRAKE DUCT SCOOP | L | #048 CLAMP 1 | FENDER SHROUD SUPPORT
TECH SUPPORT: (909) 481-3888 1 | VOLANT LOWER AIR DUCT 8 | #056 CLAMPS 1 | VOLANT BRACKET
1 | VOLANT FILTER ADAPTER L | #064 cLAMP 1 | MAF SENSOR BRACKET
1 |3 1/2* X 3 1/4* REDUCER 5 | 1/4*-20 BOLTS 1 |26 X 1/2* BREATHER HOSE
3 3/4" X 3*
FILTER BOX
TOP VIEW REDUCER FRONT VIEW
#064 #056 3
NOTE: FENDER SHROUD CLAMPS CLAMPS 1
SUPPORT CONNECTS FORM
THE VOLANT FILTER BOX Q q = D FRONT ACCESSORY
TO THE EXISTING SHROUD. SCOOP OPENING
FENDER SHROUD SUPPORT
VOLANT FILTER BOX
1/4* WASHER = o
174* LOCK WASHER BOTTOM ACCESSORY
& MM BOLT 4" NUT , | SCOOP OPENING
THROTTLE 1/4* LOCK WASHER D ll=a 1/4'-20 BOLT wose
BODY 1/4* WASHER 174" LOCK WASHERS CLAMP
HagK cLawp 1/4* WASHER —
4048 | 26" X 172" 1/4¢ | OCK WASHER _ if VOLANT BRACKET X 3 1/2" X 3 1/4
CLamps TE—— BREATHER HOSE 1/4"-20 BOLT m = \/4—20 BOLT SLEEVE
™ - = 1/4* LOCK WASHER
4 X 3 1/2* MAF =1 (o 1 = 1/4° WASHER #056
31/2° X 3 /4 REDUCER SENSIR Q o A e CLAMP
REDUCER
4 | b 1/4° LOCK WASHER X -
#056  cmr——— 1747 NUT LOWER
CLAMPS AIR DUCT
PART NO.
35536
D POWERCORE SOLD
#064 #056 | FILTER
CLAMPS CLAMPS . W/CLAMP SEPERATELY
VOLANT 4056
AIR DUCT @ 1/4"-20 BOLTS 1] © R\
(@ 1/4* LOCK WASHERS
MAF SENSOR 3 1/2" X 2 1/2*
MAF SENSOR GASKET ——— SLEEVE D 1056
VOLANT FILTER ADAPTER CLAMP
@ 1/4* LOCK NUTS ———— ~  #056
| T 6)
CLAMP 3 12 X 3
VOLANT ! SLEEVE
RAM AIR O #4056
scoop

@wm»xm DUCT
scoopP




